

TEST REPORT

APPLICANT : SUN GLOW
ITEM : VALENTINE REGALTO NAPOL
(VL-RN48)

LOT NO. : G0701
SAMPLE RECEIVED DATE : 2017-03-17
TEST STARTED DATE : 2017-03-17
REPORT ISSUED DATE : 2017-03-22
PAGE : 1 OF 2

LABORATORY DIRECTOR
SANG-HAN LEE

이 상 한

01. FLAMMABILITY (NFPA 701 TEST METHOD 1 : 2015)

#1

SAMPLE NO	WEIGHT(g)		WEIGHT LOSS(%)	AFTER FLAME TIME(s)	DRIP BURN(s)
	ORIGINAL	AFTER TEST			
1	9.6	7.0	27.9	0	0
2	9.7	6.8	30.0	0	0
3	9.6	6.8	29.5	0	0
4	9.7	6.8	29.5	0	0
5	8.7	6.4	26.8	0	0
6	10.2	9.7	4.0	0	0
7	10.0	8.8	12.7	0	0
8	9.9	9.0	9.0	0	0
9	10.2	9.9	3.2	0	0
10	7.5	5.2	31.1	0	0
AVG	9.5	7.6	20.4	0	0

•CONCLUSION : BASED UPON THE RESULTS OF THE TEST REPORT, THE SUBMITTED SAMPLE MEETS THE PERFORMANCE REQUIREMENT AS STATED IN NFPA 701 TEST METHOD 1(2015).

•PERFORMANCE CRITERIA FOR TEST METHOD 1 (2015)

DRIP BURN (s)	WEIGHT LOSS (%)	NO INDIVIDUAL SPECIMEN'S WEIGHT LOSS EXCEED THE MEAN VALUE PLUS 3 STANDARD DEVIATION 55.35 (STANDARD DEVIATION = 11.67)
AVG : LESS THAN 2	AVG : LESS THAN 40	

- End of The Report -